
RE VISED 02-03-20

09.10040

VENTRAC

VR300

OWNER/OPERATOR’S
MAN UAL & PARTS LIST

Ven ture Prod ucts Inc. Orrville, OH



ii

TO THE OWNER

Ven ture Prod ucts Inc. re serves the right to make changes
in de sign or spec i fi ca tions with out obligation to make like
changes on pre vi ously man u fac tured prod ucts.

Orrville, OH 

www.ventrac.com

 Model # (A): _______________________

 Se rial # (B): ________________________

Af fix Part/Se rial Num ber la bel here

Prod uct Iden ti fi ca tion

If you need to con tact an Au tho rized Ventrac Dealer for in for ma tion on ser vic ing your prod uct, 
al ways pro vide the Prod uct Model and Se rial num bers.

Please fill in the fol low ing in for ma tion for fu ture ref er ence. See pic ture be low to find the
lo ca tion of the iden ti fi ca tion num ber. Re cord them in the spaces pro vided be low.

Date of Pur chase: Month _________________  Day ___________  Year ___________________

Dealer: _______________________________________________________________________

Dealer Ad dress: ________________________________________________________________

                          ________________________________________________________________

Dealer Phone Num ber: __________________________________________________________

Dealer FAX Num ber: ____________________________________________________________



TA BLE OF CON TENTS

iii

IN TRO DUC TION SEC TION A

De scrip tion & Spec i fi ca tions . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A-1

SAFETY SEC TION B

Safety Sym bols . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B-1
De cals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B-2
De cal Lo ca tions. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B-3
Gen eral Safety Procedures. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B-4
Safety Op er a tion & Tech niques. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B-5

OP ER A TION SEC TION C

Con trols . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-1 & 2
Pre-start Check list . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-3
Op er a tor Com part ment En try. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C-3
Starting the En gine / Safety Tips / Op er ating In struc tions . . . . . . . . . . . . . . . . . C-4

MAIN TE NANCE/AD JUST MENTS SEC TION D

Pre cau tions / Gen eral Maintenance . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-1
Main te nance Sched ule . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-2
Oils / Fuel Tank . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-3
Tires / Parking Brake / Drive Belt Ad just ments . . . . . . . . . . . . . . . . . . . . . . . D-4
Drive Chain / Neu tral Safety Switch / Ground Clear ance Ad just ments. . . . . . . . . . . D-5
Elec tri cal Sche matic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D-6

PARTS & IL LUS TRATED DRAW INGS SEC TION E

Chair Compartment. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-1 & 2
Tail gate Mech a nism . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-3 & 4
Brake Mech a nism . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-5 & 6
Pump Con trols . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-7 & 8
Drive Wheel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-9 & 10
En gine . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-11 & 12
Han dle Bar & Con trols . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-13 & 14
Coast Le ver & Elec tri cal Parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-15 & 16
Shields & Bat tery . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . E-17 & 18

OP TIONS

Gun Rack . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F-1 & 2
Brake Le ver Ex ten sion . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F-3 & 4
Ramp / Tail gate Le ver Ex ten sion . . . . . . . . . . . . . . . . . . . . . . . . . . . . F-5 & 6
Ta chom e ter / Hour Me ter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . F-7 & 8

WAR RANTY



A-1

INTRODUCTION

Ventrac 300 Spec i fi ca tions

Engine . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6.5 HP Tecumseh

Fuel Ca pac ity . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3 qts.

Speed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 0 - 15 MPH

Height . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43.5 inches

Over all Width. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42.5 inches

Over all Length . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 75 inches

Chair Com part ment Length . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50 inches

Chair Com part ment Width . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32 inches

Ground Clear ance . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 - 4 inches

Weight . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 320 lbs.

Weight Ca pac ity . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 400 lbs.

Tires . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . (Front) 16 x 7.5 x 8
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . (Back) 15 x 4.0 x 8

Ven ture Prod ucts, Inc. re serves the right to change these spec i fi ca tions with out no tice.



SAFETY

B-1

AT TEN TION:  

This symbol identifies potential health and
safety hazards.  It marks safety
precautions.  Your safety and the safety of
others is involved.

CALIFORNIA
Proposition 65 Warning

CALIFORNIA PROPOSITION 65
Battery Warning

SIG NAL WORD DEF I NI TIONS

Indicates a potentially hazardous situation
which, if not avoided, may result in minor

or moderate injury and/or property
damage.  It may also be used to alert

against unsafe practices.

Indicates a potentially hazardous situation
which, if not avoided, could result in death

or serious injury.

Indicates an imminently hazardous
situation which, if not avoided, will result in
death or serious injury.  This signal word is 

limited to the most extreme cases.

The engine exhaust from this product
contains chemicals known to the

State of California to cause cancer,
birth defects or other reproductive

harm.

Diesel engine exhaust and some of it’s 
constituents are known to the State of

California to cause cancer, birth
defects or other reproductive harm.

Battery posts, terminals, and related
accessories contain lead and lead

compounds, chemicals  known to the
State of California to cause cancer

and reproductive harm.

WASH HANDS AFTER HANDLING!



B-2

The fol low ing de cals must be main tained on your Ventrac VR300. If any de cals are
faded or miss ing, con tact your dealer promptly for re place ments.

SAFETY

De cal
Page &

Location
Description Part Number

A B-3 Cau tion - Read Owner’s Manual 00.0135

B B-3 Dan ger - Pinching Hazard 00.0102

C B-3 Warn ing - Bat tery Decal 00.0124

D B-3 Read Owner's Manual 00.0217

E B-3 Park ing Brake De cal 00.0129

A B

C

E

D



Safety De cal Lo ca tions

SAFETY

B-3



B-4

SAFETY

 Gen eral Safety Pro ce dures
for Ventrac Trac tors, At tach ments, & Ac ces sories

Read and understand the operator’s manual before operating this equipment.

Observe and follow all safety decals.

DO NOT let children or any untrained person operate the tractor or attachment.  Make sure
that all operators of this equipment are thoroughly trained in using it safely.

Never allow additional riders on the tractor or attachments.

DO NOT operate tractor or attachments if you are under the influence of alcohol, drugs, or
medication that may impair judgment or cause drowsiness, or if you are not feeling well.

Operate all controls from the operators seat only.

Before operating equipment, make sure all shields are in place and fastened.

Ensure the attachment or accessory is locked or fastened securely to the tractor (power unit)
before 
operating. See tractor manual for locking procedure.

Ensure that all bystanders are clear of the tractor and attachment before operating. Be
especially careful and observant if other people are present. Never assume that bystanders
will remain where you last saw them.

Always look in the direction the tractor is moving.

Never direct the discharge of any attachment in the direction of people, animals, buildings,
vehicles, or objects of value.

Stop operation immediately at any sign of equipment failure and correct the problem before
continuing to operate. An unusual noise can be a warning of equipment failure or a sign that
maintenance is required.

Before adjusting, cleaning, lubricating, or changing parts on the tractor or attachment, engage 
the parking brake, lower the attachment to the ground, stop the engine, and remove the
ignition key.

To prevent the risk of uncontrolled equipment movement on tractors equipped with 2 speed
axles, always shift the transaxle range with the power unit stationary on level ground and with 
the parking brake engaged.

If equipment is to be left unattended, engage the parking brake, lower the attachment to the
ground, stop the engine, and remove the ignition key.



SAFETY

B-5

VR300 Safety Pro ce dures

Before making any repairs or adjustments, set
parking brake, shut the engine off, and remove the

key.

Read and understand the operator’s manual before
operating this equipment.

En gine ex haust gases con tain poi son ous car bon mon ox ide. Car bon mon ox ide is odor less,
col or less, and can cause death if in haled. Avoid in hal ing ex haust fumes, and never run the
en gine in a closed build ing or con fined area.

Be come fa mil iar with all con trols and their func tions be fore op er at ing the VR300.

Avoid ad verse ground con di tions, which can limit per for mance and sta bil ity of equip ment, and 
could cause se ri ous in jury or death.

A safety switch re quires the Speed Control Lever to be in the neu tral po si tion to start the 
en gine.

Vary ve hi cle speed with the Speed Con trol Le ver, not with the en gine speed. Al ways main tain 
ad e quate en gine speed dur ing op er a tion of the VR300.

Al ways check to the rear be fore mov ing the VR300 in re verse.

Never al low rid ers on the VR300.

Never at tempt to make sharp turns at a high rate of speed.

While on a hill or slope, NEVER turn the en gine off un der any cir cum stance, with out first
mak ing sure the park ing brake will hold the VR300 in place. En sure the park ing brake is set
be fore ex it ing the VR300.

The owner is responsible for proper wheelchair
lockdown. It is important that the wheelchair is held

securely in place at all times during operation.



VE HI CLE CON TROLS

OPERATION

C-1

Ig ni tion Switch - Turn key clock wise to
start en gine. (Note: Speed control lever
must be in neu tral with hand re moved
from le ver.

Light Switch - For head light.

Fig ure 1 - Switch Panel

Fig ure 2 - Throt tle Lever

Throt tle Le ver  - To in crease en gine speed 
move le ver to the right. To de crease en -
gine speed move le ver to the left.

Fig ure 3 - Chair Com part ment Lever

Chair Com part ment Le ver - To raise tail -
gate, pull han dle back. To lower tail gate, 
push han dle for ward.



OPERATION

C-2

Speed Con trol / For ward/Re verse Le ver
The speed con trol levercontrols the for -
ward/re verse mo tion of the unit. Pushing
for ward or back ward beyond the neu tral
po si tion ini ti ates move ment. The fur ther the 
speed con trol le ver is pushed from neu tral
the faster the unit will go. Pulling the le ver
back to neu tral de creases your speed, as
well as pro vid ing a brak ing ac tion.

Braking - The hy dro static trans mis sion pro -
vides a brak ing ac tion when the speed
con trol le ver is re turned to neu tral.

Fig ure 4 - Speed Con trol Lever

Fig ure 5 - Parking Brake Lever

Parking Brake Le ver - Pull the le ver back to
en gage the park ing brake. Push the le ver
for ward to re lease the park ing brake. The
park ing brake is lo cated near the left rear
of the en gine.

To ad just the park ing brake, see page D-4.

Coast Le ver - The coast le ver (lo cated near
the right front of the en gine) is used to dis -
en gage the hy dro static drive, which al lows
the unit to free wheel. Dur ing nor mal op er a -
tion, the le ver is in the for ward po si tion, en -
gag ing the drive. If it is nec es sary to push
or tow the unit, first pull the le ver back,
then down, lock ing it in place be hind the
bolt head.

CAU TION: The le ver must never re main in the 
dis en gaged po si tion, ex cept dur ing ac tual
free wheel ing. Never at tempt to op er ate the 
unit while drive is dis en gaged. Fig ure 6 - Coast Lever



Pre-start Check List

1. Visually check for leaks, flat tires, loose wires, and loose hardware.

2. Assure parking brake is secure.

Engine Checks

1. Check fuel level.

2. Check air cleaner. Clean if necessary.

3. Check engine oil level. Add oil if necessay. See page D-3.

4. Check for engine oil leaks.

CAUTION: Operating the engine with a blocked grass screen, dirty or plugged cooling fins, 
and/or cooling shrouds removed, can cause premature engine failure due to overheating.

Hydrostatic Check

1. Check oil level. Add if necessary. See page D-3.

2. Check for hydraulic oil leaks. If a leak is discovered, repair and check oil level.

Operator Compartment Entry

1. If the tailgate is not already lowered, push forward on the chair compartment lever located 
on the left side of the compartment.

2. Align the wheelchair in the middle of the tailgate/ramp and slowly enter the compartment.

3. Roll chair forward until contact is made between chair and front stops.

4. Pull back on chair compartment lever to close the tailgate. This helps secure the wheelchair 
between the front stops and tailgate.

5. The tailgate (page E-3) and front stops (page E-1) are adjustable to accommodate most 
wheelchairs. If proper adjustment cannot be made in securing the wheelchair, additional 
stops or lockdowns of the owner’s choice must be installed.

Starting the Engine

1. Read and understand the Engine Owner’s Manual

2. Be certain all bystanders are clear of the VR300.

3. Move throttle lever approximately one-half of its travel range.

4. Move speed control lever to the neutral position. A safety switch prevents the engine from 
starting in any other position.

5. Insert key into the ignition switch. Turn clockwise until the engine starts. (Do not crank 
engine for more than 10 seconds at a time, and wait 60 seconds between start attempts.)

6. Before moving the VR300, allow oils to circulate and warm. Several minutes is 
recommended for medium or cold conditions and approximately 20 seconds for warm 
conditions.

OPERATION

C-3



Op er ating In struc tions

1. Read and understand the Operator’s Manual before operating the VR300.

2. After start-up, select desired engine speed with the throttle. Always maintain adequate 
RPM to keep engine from lugging or stalling during operation.

3. Release parking brake.

4. Increase or decrease the speed of the tractor by movement of the speed control lever.

5. Make allowances in speed selection for hills, slopes, and rough terrain. If the operator is 
uncomfortable or unsure of the unit’s stability, the operator should cease operation in that 
condition.

6. The hydrostatic transmission provides a braking action when the speed control lever is 
returned to neutral.

7. After operation, set parking brake, turn off engine, and remove ignition key.

OPERATION

C-4



Pre cau tions

1. Before performing any type of service or maintenance on this machine, place the VR300 in
the neutral position, set the parking brake, turn the engine off, and remove the ignition key.

2. Block tires to prevent the VR300 from moving.

3. Always use the proper tools to prevent bodily injury and damage to hardware.

4. Never attempt to tow the VR300 without disengaging the drive using the coast lever. Never
attempt to operate the VR300 while the drive is disengaged.

5. Follow the recommended maintenance schedule on page D-2.

WARNING: Engine and hydraulic components can get extremely hot from operation. To
prevent severe burns, do not touch these areas while the engine is running or immediately
after it is turned off. Never operate the VR300 withheat shields or guards removed.

General Maintenance

1. Review Operator’s Manual periodically.

2. Keep the VR300 clean.

3. Check all tires for proper inflation. See page D-4.

4. Check that the battery is securely held in place and the terminals are free of corrosion.
Properly clean and lightly lubricate battery terminals with grease.

5. Check all wiring and switches. Look for loose connections and broken or frayed wires.

6. Check headlight. Adjust for best illumination.

7. Check drive belt and drive chain for frays and wear. Replace if necessary. If adjustment is
needed, refer to page D-4 (belt) or D-5 (chain).

8. Test parking brake. If tractor moves freely with minimal parking brake pressure, the brake
needs to be adjusted. See page D-4 for adjustment.

MAINTENANCE

D-1



Main te nance Sched ule

Main te nance Re quired

*Refer to engine operators manual for engine maintenance.

Follow manufacturers recommendations for all fluid types.

 All maintenance items may need to be serviced more frequently under dusty or abnormal conditions.

After 500 hours, follow routine intervals for all maintenance schedules.

MAINTENANCE

D-2

                               Spring
Startup

B/ Starting
Engine 5 Hours 50 Hours

Full Service
100 Hours 200 Hours 300 Hours 400 Hours

Full Service
500 Hours

* Review Engine
Operators Manual

X X X X X X X X X

Review 300
Operators Manual

X X X X X X X X X

Check for
Oil Leaks

X X

Check for
Loose Nuts or Bolts

X X

Check
Belt & Chain

X X

Check
Tires

X X

Check All
Oil Levels

X X

Clean Cooling
Shrouds & Fins

X X X X X

Check
Battery

X X X X

Check
Tire Pressures

X X X

Grease  Fittings
(every 50 hours)

X X

Type

Frequency



En gine Oil

The im por tance of check ing and main tain ing the proper oil level in the crank case can not be
over em pha sized. See En gine Op er a tor’s Man ual. Check oil BE FORE EACH USE as fol lows.

1. Make sure the engine is stopped, level, and cool so the oil has had time to drain into the
sump.

2. Clean the area around the oil fill cap and dipstick, before
removing it. This will help to keep dirt, grass clippings,
etc., out of the oil.

3. Remove the dipstick and wipe the oil off. Reinsert the
dipstick into the tube and press all the way down.

4. Remove the dipstick and check the oil level. The level
should be in the “Operating Range” of the dipstick. If low,
add oil of the proper type up to the “F” mark. (Check
engine manual for recommended oils.) Reinstall dipstick.
Never operate the engine with the oil level below the “L” mark, or above the “F” mark, on
the dipstick.

5. Total capacity when drained and new filter installed is approximately 1-1/4 U.S. pints.
Check dipstick during refilling.

6. Refer to the Engine Operator’s Manual for more details on the engine oil level, type of oil
recommended, and changing the engine oil.

Hydrostatic Oil

The importance of checking and maintaining the proper oil level in the hydrostatic drive cannot
be overemphasized. Check oil as follows: (Refer to page D-2 for schedule)

1. Make sure the engine is stopped, the hydrostatic oil is
cool, and the VR300 is on a level surface.

2. Locate the oil level check line on plastic oil reservoir
located on top of the drive pump.

3. If necessary, add oil to the line. Use Venture Products
hydrostatic oil only. (Part # 15.0032-01)

4. Always clean the area around the oil fill cap before
removing the cap. This will help keep dirt, grass clippings,
etc., out of the oil.

Fuel Tank

1. When filling the fuel tank, do not fill up to the top of the neck. Always allow room for
expansion of fuel resulting from temperature changes.

2. The total capacity of the fuel tank is 3 quarts.

WARNING: Gasoline is extremely flammable, and its vapors can explode, if ignited. Do not fill
the fuel tank while the engine is hot or running, since spilled fuel could ignite, if it comes in
contact with hot parts or sparks. Do not start the engine near spilled fuel.

MAINTENANCE

D-3

Fig ure 7 - En gine Oil Dip stick

Fig ure 8 - Hy dro static Oil



Tires

1. Always maintain the proper tire pressure to achieve optimum traction, ride, and tire life.

Front tire: 16 x 7.5 x 8 - maximum recommended inflation is 24 PSI.

Rear tire: 15 x 4.0 x 8 - maximum recommended inflation is 40 PSI. Minimum inflation is 20
PSI.

Grease Locations

1. Grease both rear wheels, the two drive wheel bearings, and the steering pivot. (1 pump
each) Refer to page D-2. Do not over grease. 

Parking Brake Adjustment

1. Block wheels so the VR300 cannot move, and release the parking brake.

2. Loosen the jam nuts on the yoke ends
connecting rod.

3. Remove the lock nut that connects the lower
yoke end to the brake rod.

4. Pull the lower yoke end from the brake rod.
Turn the yoke end and connecting rod until the
desired new length is acquired. (Note: Maintain
equal length of threads into both yoke ends.)

5. Reconnect yoke to brake rod. Move brake lever
to observe travel.

6. Repeat steps 3 through 5 until brake lever
snaps securely over center, pushing the brake
rod firmly against the front tire.

7. Check and reinstall lock nut. If lock nut can be
turned without a wrench, it must be replaced.

8. Re-tighten the jam nuts on the yoke ends.

Drive Belt Adjustment

1. Remove ignition key.

2. Remove drive shield.

3. Loosen the four engine bolts just enough to slide engine.

4. Move engine until the desired belt tension is achieved. (approximatelt 1/8” deflection) A pry
bar can be inserted into a frame hole located at the front left of the engine base to assist in
tightening the belt.

5. Use a straight edge to be certain the two pulleys are running parallel. Rotate engine
slightly, if necessary, and recheck tension.

6. Replace the drive shield.

MAINTENANCE

D-4

Fig ure 9 - Parking Brake Adjustment



Drive Chain Ad just ment

1. Remove ignition key.

2. Loosen idler sprocket bolt.

3. Slide bolt and sprocket until proper chain
tension is achieved. (approximately 1/4 - 3/8”
deflection)

Neutral Adjustment

1. Remove ignition key.

2. Loosen pivot bolt. (left rear of engine)

3. If VR300 creeps forward when idling, turn set
screw counterclockwise. If VR300 creeps
backward when idling, turn set screw clockwise.

4. Tighten pivot bolt and test. Readjust, if
necessary, until unit remains in neutral while
idling. Adjust neutral safety switch, if necessary.

Neutral Safety Switch Adjustment

1. Place VR300 in neutral.

2. Shut off engine and remove ignition key.

3. Remove drive shield.

4. Neutral safety switch is located at front of
machine on frame above the drive tire.

5. The switch button must be fully depressed
against the neutral lever (while in neutral). To
adjust, loosen bolt holding safety switch bracket
and slide the bracket until safety button is fully
depressed against neutral lever. Tighten bolt.

6. Replace drive shield and test. Unit must start
only while in neutral.

Ground Clearance Adjustment

1. Remove ignition key.

2. Raise back end of rear compartment, using a floor jack, and block securely too prevent
compartment from dropping.

3. Remove the nut that holds the rear wheel from the inside of chair compartment.

4. Move the wheel/axle assembly to the desired height and replace the nut.

5. Tighten the two nuts against the compartment side, leaving the wheel to spin freely, but
without excessive side motion.

6. Repeat steps 2-4 on opposite wheel.

MAINTENANCE

D-5

Fig ure 10 - Drive Chain Adjustment

Fig ure 11 - Neu tral Adjustment

Fig ure 12 - Neu tral Safety Switch



Elec tri cal Sche matic

MAINTENANCE

D-6



PARTS

E-1

IL LUS TRATED DRAWING
CHAIR COMPARTMENT



CHAIR COMPARTMENT

E-2

PARTS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . 60.0639 . . . . . . . . . . . Right Fender . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . 47.0109 . . . . . . . . . . . Re flec tor (red) . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 . . . . . 99.SF04 . . . . . . . . . . 1/4-20 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . 10

4 . . . . . 99.SF0404 . . . . . . . . . 1/4-20 x 1/2 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . 10

5 . . . . . 62.0746 . . . . . . . . . . . Chair Com part ment . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . 92.12 . . . . . . . . . . . . 3/4-10 Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 . . . . . 95.12 . . . . . . . . . . . . 3/4 SAE Flat Washer . . . . . . . . . . . . . . . . . . . . . . . . 14

. . . . . . 95.12 . . . . . . . . . . . . 3/4 SAE Flat Washer (Wide Tire) . . . . . . . . . . . . . . . . . . 22

8 . . . . . 53.0081 . . . . . . . . . . . Wheel As sem bly . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . 53.0085 . . . . . . . . . . . Wheel As sem bly (Wide Tire) . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . 90.1244 . . . . . . . . . . . 3/4-10 x 5-1/2 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 2

. . . . . . 90.1252 . . . . . . . . . . . 3/4-10 x 6-1/2 Bolt (Wide Tire) . . . . . . . . . . . . . . . . . . . . 2

10 . . . . . 60.0640 . . . . . . . . . . . Left Fender . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . 00.0189 . . . . . . . . . . . De cal, Ventrac . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 . . . . . 64.0632 . . . . . . . . . . . Left Wheel Guide. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 . . . . . 64.0633 . . . . . . . . . . . Wheel Stop . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 . . . . . 47.0110 . . . . . . . . . . . Re flec tor (am ber) . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 . . . . . 99.A08 . . . . . . . . . . . 1/2-13 Lock Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 . . . . . 94.08 . . . . . . . . . . . . 1/2 USS Flat Washer. . . . . . . . . . . . . . . . . . . . . . . . . 2

17 . . . . . 64.0628 . . . . . . . . . . . Pivot Spacer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 . . . . . 90.0848 . . . . . . . . . . . 1/2-13 x 6 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 . . . . . 99.SF05 . . . . . . . . . . 5/16-18 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . 8

20 . . . . . 99.SF0504 . . . . . . . . . 5/16-18 x 1/2 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . 8

21 . . . . . 29.GF0001 . . . . . . . . . 1/4-28 Grease Fitting. . . . . . . . . . . . . . . . . . . . . . . . . 1

22 . . . . . 06.0042-48IN . . . . . . . . Trim Loc x 48” . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 . . . . . 85.B0060 . . . . . . . . . . 1-1/4 x 1-1/2 Ny lon Bush ing . . . . . . . . . . . . . . . . . . . . . 2

24 . . . . . 64.0631 . . . . . . . . . . . Right Wheel Guide . . . . . . . . . . . . . . . . . . . . . . . . . . 1



PARTS

E-3

IL LUS TRATED DRAWING
TAIL GATE MECHANISM



TAIL GATE MECH A NISM

E-4

PARTS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . 62.0749 . . . . . . . . . . . Tail gate . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . 90.0610 . . . . . . . . . . . 3/8-16 x 1-1/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 . . . . . 42.0378 . . . . . . . . . . . Tail gate Rear Link . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . 99.SF06 . . . . . . . . . . 3/8-16 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . 13

5 . . . . . 99.SF0606 . . . . . . . . . 3/8-16 x 3/4 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 2

6 . . . . . 42.0379 . . . . . . . . . . . Tail gate Front Link . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . 41.0054 . . . . . . . . . . . 3/4 x 6-1/2 Ex ten sion Spring . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . 47.0001 . . . . . . . . . . . Knob . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . 99.SF04 . . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 . . . . . 90.0408 . . . . . . . . . . . 1/4-20 x 1 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . 85.B0068 . . . . . . . . . . 3/8 x 1/2 Ny lon Bush ing . . . . . . . . . . . . . . . . . . . . . . . 2

12 . . . . . 90.0618 . . . . . . . . . . . 3/8-16 x 2-1/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 . . . . . 40.0230 . . . . . . . . . . . Tail gate Con trol Le ver . . . . . . . . . . . . . . . . . . . . . . . . 1

14 . . . . . 64.0629 . . . . . . . . . . . Le ver An chor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 . . . . . 99.SF0506 . . . . . . . . . 5/16-18 x 3/4 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . 3

16 . . . . . 99.SF05 . . . . . . . . . . 5/16-18 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . 3

17 . . . . . 95.05 . . . . . . . . . . . . 5/16 SAE Flat Washer . . . . . . . . . . . . . . . . . . . . . . . . 3



PARTS

E-5

IL LUS TRATED DRAWING
BRAKE MECHANISM



BRAKE MECH A NISM

E-6

PARTS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . 40.0244 . . . . . . . . . . . Brake Han dle. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . 99.SF06 . . . . . . . . . . 3/8-16 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 9

3 . . . . . 90.0618 . . . . . . . . . . . 3/8-16 x 2-1/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . 85.B0068 . . . . . . . . . . 3/8 x 1/2 Ny lon Bush ing . . . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . 47.0001 . . . . . . . . . . . Knob . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . 99.SF0606 . . . . . . . . . 3/8-16 x 3/4 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . 43.006 . . . . . . . . . . . 3/8 Spher i cal Rod End . . . . . . . . . . . . . . . . . . . . . . . . 2

8 . . . . . 90.0610 . . . . . . . . . . . 3/8-16 x 1-1/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . 93.06 . . . . . . . . . . . . 3/8-24 Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 . . . . . 99.j0668NF . . . . . . . . . Brake Link . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . 99.A06 . . . . . . . . . . . 3/8-16 Lock Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 . . . . . 41.0052 . . . . . . . . . . . 3/8 x 3-3/4 Ex ten sion Spring . . . . . . . . . . . . . . . . . . . . . 1

13 . . . . . 90.0508 . . . . . . . . . . . 5/16-18 x 1 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 . . . . . 99.SF05 . . . . . . . . . . 5/16-18 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 . . . . . 64.0636 . . . . . . . . . . . Right Han dle Bar Mount ing Plate . . . . . . . . . . . . . . . . . . 1

16 . . . . . 99.SF0506 . . . . . . . . . 5/16-18 x 3/4 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . 2

17 . . . . . 42.0377 . . . . . . . . . . . Brake Rod . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 . . . . . 64.0689 . . . . . . . . . . . Left Han dle Bar Mount ing Plate . . . . . . . . . . . . . . . . . . . 1



PARTS

E-7

IL LUS TRATED DRAWING
PUMP CONTROLS



PUMP CON TROLS

E-8

PARTS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . 31.0031 . . . . . . . . . . . Neu tral Start Switch . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . 99.E0051 . . . . . . . . . . Plas tic Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 . . . . . 99.SF0406 . . . . . . . . . 1/4-20 x 3/4 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . 64.0638 . . . . . . . . . . . Neu tral Switch Bracket . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . 41.0053 . . . . . . . . . . . 9/16 x 5 Ex ten sion Spring . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . 99.SF04 . . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . 90.0412 . . . . . . . . . . . 1/4-20 x 1-1/2 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . 90.0508 . . . . . . . . . . . 5/16-18 x 1 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . 40.0233 . . . . . . . . . . . Neu tral Le ver. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 . . . . . 99.SF05 . . . . . . . . . . 5/16-18 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 . . . . . 90.0616 . . . . . . . . . . . 3/8-16 x 2 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 . . . . . 47.0002 . . . . . . . . . . . Sta bi lizer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 . . . . . 95.06 . . . . . . . . . . . . 3/8 SAE Flat Washer . . . . . . . . . . . . . . . . . . . . . . . . 12

14 . . . . . 99.SF06 . . . . . . . . . . 3/8-16 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 7

15 . . . . . 93.06 . . . . . . . . . . . . 3/8-24 Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16 . . . . . 96.06 . . . . . . . . . . . . 3/8 Lock Washer . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 . . . . . 43.006S. . . . . . . . . . . 3/8 Studded Spher i cal Rod End . . . . . . . . . . . . . . . . . . . 2

18 . . . . . 42.0382 . . . . . . . . . . . Shift Link Rod . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 . . . . . 99.A05 . . . . . . . . . . . 5/16-18 Lock Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 . . . . . 95.06 . . . . . . . . . . . . 5/16 SAE Flat Washer . . . . . . . . . . . . . . . . . . . . . . . . 4

21 . . . . . 55.0022 . . . . . . . . . . . Ball Bear ing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 . . . . . 90.0508 . . . . . . . . . . . 5/16-18 x 1 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 . . . . . 99.A06 . . . . . . . . . . . 3/8-16 Lock Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 . . . . . 64.0635 . . . . . . . . . . . Pump Arm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 . . . . . 90.0622 . . . . . . . . . . . 3/8-16 x 2-3/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 4

26 . . . . . 90.0406 . . . . . . . . . . . 1/4-20 x 3/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

27 . . . . . 94.04 . . . . . . . . . . . . 1/4 USS Flat Washer. . . . . . . . . . . . . . . . . . . . . . . . . 1

28 . . . . . 94.06 . . . . . . . . . . . . 3/8 USS Flat Washer. . . . . . . . . . . . . . . . . . . . . . . . . 2

29 . . . . . 83.0017 . . . . . . . . . . . Pul ley. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 . . . . . 21.0077 . . . . . . . . . . . Hy drau lic Pump . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31 . . . . . 81.AX027 . . . . . . . . . . AX27 Belt . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32 . . . . . 90.0612 . . . . . . . . . . . 3/8-16 x 1-1/2 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 1

33 . . . . . 85.SS03 . . . . . . . . . . 3/8-16 x 1 Square Head Set Screw . . . . . . . . . . . . . . . . . 1



PARTS

E-9

IL LUS TRATED DRAWING
DRIVE WHEEL



DRIVE WHEEL

E-10

PARTS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . 81.0125 . . . . . . . . . . . #50 Roller Chain x 51” . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . 81.0053 . . . . . . . . . . . #50 Con nec tor Link . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 . . . . . 85.W0204. . . . . . . . . . 1/8 x 1/2 Wood ruff Key . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . 82.0087 . . . . . . . . . . . Sprocket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . 04.0015 . . . . . . . . . . . Snap Ring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . 92.08 . . . . . . . . . . . . 1/2-13 Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . 96.08 . . . . . . . . . . . . 1/2 Lock Washer . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . 83.5015E08. . . . . . . . . Idler Sprocket . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . 94.08 . . . . . . . . . . . . 1/2 USS Flat Washer. . . . . . . . . . . . . . . . . . . . . . . . . 4

10 . . . . . 90.0816 . . . . . . . . . . . 1/2-13 x 2 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . 55.FB16016. . . . . . . . . 1” Flange Block Bear ing . . . . . . . . . . . . . . . . . . . . . . . 2

12 . . . . . 99.SF0508 . . . . . . . . . 5/16-18 x 1 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 4

13 . . . . . 99.SF05 . . . . . . . . . . 5/16-18 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 . . . . . 50.0048 . . . . . . . . . . . Drive Wheel Axle. . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 . . . . . 53.0082 . . . . . . . . . . . Drive Wheel As sem bly . . . . . . . . . . . . . . . . . . . . . . . . 1

16 . . . . . 99.SF04 . . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 4

17 . . . . . 99.E0001 . . . . . . . . . . 1/2-20 Lug Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18 . . . . . 44.0153 . . . . . . . . . . . Mud Flap . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 . . . . . 99.SF0404 . . . . . . . . . 1/4-20 x 1/2 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 4

20 . . . . . 94.05 . . . . . . . . . . . . 5/16 USS Flat Washer . . . . . . . . . . . . . . . . . . . . . . . . 2



PARTS

E-11

IL LUS TRATED DRAWING
ENGINE



ENGINE

E-12

PARTS

REF. PART NO. DE SCRIP TION QTY.

1a . . . . . 13.0046 . . . . . . . . . . . 5.5 hp Tecumseh En gine (se rial # 1010-1074) . . . . . . . . . . . . 1

1b . . . . . 13.0207 . . . . . . . . . . . 6.5 hp Tecumseh En gine (se rial # 1075 -) . . . . . . . . . . . . . . 1

2 . . . . . 60.0902 . . . . . . . . . . . Shield, Throt tle Ca ble . . . . . . . . . . . . . . . . . . . . . . . . 1

3a . . . . . 14.0005 . . . . . . . . . . . Ex haust De flec tor (se rial # 1010-1074) . . . . . . . . . . . . . . . 1

3b . . . . . 60.0901 . . . . . . . . . . . Ex haust De flec tor (se rial # 1075 -) . . . . . . . . . . . . . . . . . . 1

4 . . . . . 99.K0068 . . . . . . . . . . 8-32 x 3/4 SS Ma chine Screw (se rial # 1010-1074) . . . . . . . . . 1

5 . . . . . 99.SF05 . . . . . . . . . . 5/16-18 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . 12

6 . . . . . 99.E0035 . . . . . . . . . . 10-32 Flange Nut (se rial # 1075 -) . . . . . . . . . . . . . . . . . . 1

7 . . . . . 64.0637 . . . . . . . . . . . En gine Mount Plate . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . 99.K0062 . . . . . . . . . . 10-32 x 1/2 Ma chine Screw (se rial # 1075 -) . . . . . . . . . . . . . 1

9 . . . . . 29.N0432G . . . . . . . . . 1/4 x 4 Gal va nized Pipe Nip ple. . . . . . . . . . . . . . . . . . . . 1

10 . . . . . 29.C04 . . . . . . . . . . . 1/4 Pipe Cap . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . 99.SF06 . . . . . . . . . . 3/8-16 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 . . . . . 99.SF0606 . . . . . . . . . 3/8-16 x 3/4 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 4

13 . . . . . 83.AS2512 . . . . . . . . . Pul ley. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 . . . . . 85.K0310 . . . . . . . . . . 3/16 x 1-1/4 Key . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 . . . . . 05.0039 . . . . . . . . . . . Iso la tor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16 . . . . . 94.05 . . . . . . . . . . . . 5/16 USS Flat Washer . . . . . . . . . . . . . . . . . . . . . . . . 4

17 . . . . . 90.0512 . . . . . . . . . . . 5/16-18 x 1-1/2 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . 4

18 . . . . . 64.0659 . . . . . . . . . . . Iso la tor Mount Plate . . . . . . . . . . . . . . . . . . . . . . . . . 1



PARTS

E-13

IL LUS TRATED DRAWING
HAN DLE BAR & CONTROLS



HAN DLE BAR & CON TROLS

E-14

PARTS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . 40.0232 . . . . . . . . . . . For ward/Re verse/Speed Con trol Le ver . . . . . . . . . . . . . . . 1

2 . . . . . 06.0044 . . . . . . . . . . . Plas tic Cap . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

3 . . . . . 99.K0062 . . . . . . . . . . 10-32 x 1/2 Ma chine Screw . . . . . . . . . . . . . . . . . . . . . 6

4 . . . . . 64.0639 . . . . . . . . . . . Top Han dle Pivot . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . 85.B0027 . . . . . . . . . . 1/2 x 5/8 Ny lon Bush ing . . . . . . . . . . . . . . . . . . . . . . . 2

6 . . . . . 62.0748 . . . . . . . . . . . Han dle Bar (se rial # 1001-1068) . . . . . . . . . . . . . . . . . . . 1

7 . . . . . 47.0111 . . . . . . . . . . . Han dle Bar Grip . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 . . . . . 47.0106 . . . . . . . . . . . Throt tle Ca ble . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . 99.E0035 . . . . . . . . . . 10-32 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . . 6

10 . . . . . 60.0642 . . . . . . . . . . . Switch Box Cover . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 . . . . . 99.SF06 . . . . . . . . . . 3/8-16 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 . . . . . 00.0129 . . . . . . . . . . . De cal, Parking Brake. . . . . . . . . . . . . . . . . . . . . . . . . 1

13 . . . . . 99.SF0606 . . . . . . . . . 3/8-16 x 3/4 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 4

14 . . . . . 31.0030 . . . . . . . . . . . Dummy Plug (se rial # 1001-1068) . . . . . . . . . . . . . . . . . . 1

15 . . . . . 31.0022 . . . . . . . . . . . Light Switch (se rial # 1001-1068) . . . . . . . . . . . . . . . . . . 1

16 . . . . . 13.0043 . . . . . . . . . . . Ig ni tion Switch (se rial # 1001-1068) . . . . . . . . . . . . . . . . . 1

17 . . . . . 13.0036 . . . . . . . . . . . Ig ni tion Key (se rial # 1001-1068). . . . . . . . . . . . . . . . . . . 1

18 . . . . . 13.0078 . . . . . . . . . . . Ig ni tion Switch (se rial # 1069 -) . . . . . . . . . . . . . . . . . . . 1

19 . . . . . 13.0080 . . . . . . . . . . . Ig ni tion Key (se rial # 1069 -) . . . . . . . . . . . . . . . . . . . . . 1

20 . . . . . 31.0034 . . . . . . . . . . . Light Switch (se rial # 1069 -) . . . . . . . . . . . . . . . . . . . . . 1

21 . . . . . 62.0934 . . . . . . . . . . . Han dle Bar (se rial # 1069 -) . . . . . . . . . . . . . . . . . . . . . 1



PARTS

E-15

IL LUS TRATED DRAWING
COAST LEVER & ELEC TRI CAL PARTS



COAST LEVER & ELEC TRI CAL PARTS

E-16

PARTS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . 33.0021 . . . . . . . . . . . Head light . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . 35.0092 . . . . . . . . . . . So le noid . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 . . . . . 99.SF0404 . . . . . . . . . 1/4-20 x 1/2 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . 99.K0062 . . . . . . . . . . 10-32 x 1/2 Ma chine Screw . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . 30.0149 . . . . . . . . . . . 15 Amp Cir cuit Breaker . . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . 99.SF05 . . . . . . . . . . 5/16-18 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . 99.SF04 . . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 3

8 . . . . . 99.E0035 . . . . . . . . . . 10-32 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . 90.0410 . . . . . . . . . . . 1/4-20 x 1-1/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 . . . . . 94.04 . . . . . . . . . . . . 1/4 USS Flat Washer. . . . . . . . . . . . . . . . . . . . . . . . . 2

11 . . . . . 40.0236 . . . . . . . . . . . Coast Le ver . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 . . . . . 90.0404 . . . . . . . . . . . 1/4-20 x 1/2 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 . . . . . 41.0039 . . . . . . . . . . . Com pres sion Spring . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 . . . . . 99.A04 . . . . . . . . . . . 1/4-20 Lock Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



PARTS

E-17

IL LUS TRATED DRAWING
SHIELDS & BATTERY



SHIELDS & BAT TERY

E-18

PARTS

REF. PART NO. DE SCRIP TION QTY.

1a . . . . . 60.0643 . . . . . . . . . . . Hood (se rial # 1001-1074) . . . . . . . . . . . . . . . . . . . . . . 1

1b . . . . . 60.0908 . . . . . . . . . . . Hood (se rial # 1075 -) . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . 99.SF04 . . . . . . . . . . 1/4-20 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . 15

3a . . . . . 60.0641 . . . . . . . . . . . Drive Shield (se rial # 1001-1074) . . . . . . . . . . . . . . . . . . 1

3b . . . . . 60.0907 . . . . . . . . . . . Drive Shield (se rial # 1075 -) . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . 99.SF0404 . . . . . . . . . 1/4-20 x 1/2 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 6

5 . . . . . 00.0134 . . . . . . . . . . . De cal, 300 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 . . . . . 00.0119 . . . . . . . . . . . De cal, Front Wheel Drive . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . 90.0406 . . . . . . . . . . . 1/4-20 x 3/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

8 . . . . . 94.04 . . . . . . . . . . . . 1/4 USS Flat Washer. . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . 64.0634 . . . . . . . . . . . Bat tery Hold-down . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 . . . . . 34.1001-1001 . . . . . . . . Neg a tive Bat tery Ca ble As sem bly . . . . . . . . . . . . . . . . . . 1

11 . . . . . 34.1003-1006 . . . . . . . . Pos i tive Bat tery Ca ble As sem bly. . . . . . . . . . . . . . . . . . . 1

12 . . . . . 33.0026 . . . . . . . . . . . Bat tery . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 . . . . . 64.0630 . . . . . . . . . . . Bat tery Box. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 . . . . . 00.0124 . . . . . . . . . . . De cal, Warn ing Bat tery - Gases . . . . . . . . . . . . . . . . . . . 1

15 . . . . . 99.SF0506 . . . . . . . . . 5/16-18 x 3/4 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . 4

16 . . . . . 00.0102 . . . . . . . . . . . De cal, Dan ger - Pinching Haz ard . . . . . . . . . . . . . . . . . . 2

17 . . . . . 62.0747 . . . . . . . . . . . Drive Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 . . . . . 00.0192 . . . . . . . . . . . De cal, V . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



PARTS

F-1

IL LUS TRATED DRAWING
GUN RACK



GUN RACK

F-2

PARTS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . 90.0424 . . . . . . . . . . . 1/4-20 x 3 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . 99.A04 . . . . . . . . . . . 1/4-20 Lock Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 . . . . . 60.0647 . . . . . . . . . . . Gun Rack . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . 99.K0066 . . . . . . . . . . 1/4-20 x 1/2 Ma chine Screw . . . . . . . . . . . . . . . . . . . . . 6

5 . . . . . 06.0042-46.25IN . . . . . . Trim Loc x 46-1/4” . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 . . . . . 99.SF0606 . . . . . . . . . 3/8-16 x 3/4 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 2

7 . . . . . 64.0640 . . . . . . . . . . . Mount ing Bracket . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 . . . . . 94.06 . . . . . . . . . . . . 3/8 USS Flat Washer. . . . . . . . . . . . . . . . . . . . . . . . . 6

9 . . . . . 99.SF04 . . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 6

10 . . . . . 99.SF06 . . . . . . . . . . 3/8-16 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 2



PARTS

F-3

IL LUS TRATED DRAWING
BRAKE LEVER EXTENSION



BRAKE LEVER EX TEN SION

F-4

PARTS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . 90.0618 . . . . . . . . . . . 3/8-16 x 2-1/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 . . . . . 85.B0068 . . . . . . . . . . 3/8 x 1/2 Ny lon Bush ing . . . . . . . . . . . . . . . . . . . . . . . 2

3 . . . . . 47.0001 . . . . . . . . . . . Knob . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . 40.0231 . . . . . . . . . . . Brake Le ver . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 . . . . . 99.SF0606 . . . . . . . . . 3/8-16 x 3/4 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . 90.0610 . . . . . . . . . . . 3/8-16 x 1-1/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . 43.006 . . . . . . . . . . . 3/8 Spher i cal Rod End . . . . . . . . . . . . . . . . . . . . . . . . 2

8 . . . . . 93.06 . . . . . . . . . . . . 3/8-24 Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 . . . . . 99.J0696NFZ . . . . . . . . Brake Link . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 . . . . . 99.SF06 . . . . . . . . . . 3/8-16 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 5

11 . . . . . 99.A06 . . . . . . . . . . . 3/8-16 Lock Nut . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 . . . . . 41.0052 . . . . . . . . . . . 3/8 x 3-3/4 Ex ten sion Spring . . . . . . . . . . . . . . . . . . . . . 1

13 . . . . . 90.0512 . . . . . . . . . . . 5/16-18 x 1-1/2 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 . . . . . 99.SF05 . . . . . . . . . . 5/16-18 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 . . . . . 64.0662 . . . . . . . . . . . Mount ing Plate . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 . . . . . 95.06 . . . . . . . . . . . . 3/8 SAE Flat Washer . . . . . . . . . . . . . . . . . . . . . . . . . 1



PARTS

F-5

IL LUS TRATED DRAWING
RAMP / TAIL GATE LEVER EXTENSION



RAMP / TAIL GATE LEVER EX TEN SION

F-6

PARTS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . 64.0664 . . . . . . . . . . . Rocker . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . 99.SF06 . . . . . . . . . . 3/8-16 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . 12

3 . . . . . 90.0618 . . . . . . . . . . . 3/8-16 x 2-1/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . 85.B0068 . . . . . . . . . . 3/8 x 1/2 Ny lon Bush ing . . . . . . . . . . . . . . . . . . . . . . . 4

5 . . . . . 90.0610 . . . . . . . . . . . 3/8-16 x 1-1/4 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6 . . . . . 42.0384 . . . . . . . . . . . Link. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 . . . . . 99.SF0606 . . . . . . . . . 3/8-16 x 3/4 Flange Bolt . . . . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . 47.0001 . . . . . . . . . . . Knob . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 . . . . . 40.0237 . . . . . . . . . . . Con trol Le ver. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 . . . . . 99.SF04 . . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 . . . . . 41.0054 . . . . . . . . . . . 3/4 x 6-1/2 Ex ten sion Spring . . . . . . . . . . . . . . . . . . . . . 1

12 . . . . . 90.0408 . . . . . . . . . . . 1/4-20 x 1 Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 . . . . . 64.0663 . . . . . . . . . . . Mount ing Plate . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1



PARTS

F-7

IL LUS TRATED DRAWING
TA CHOM E TER / HOUR METER



TA CHOM E TER / HOUR METER

F-8

PARTS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . 13.0031 . . . . . . . . . . . Dig i tal Ta chom e ter/Hour Me ter . . . . . . . . . . . . . . . . . . . . 1

2 . . . . . 64.0652 . . . . . . . . . . . Mount Bracket . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 . . . . . 99.E0035 . . . . . . . . . . 10-32 Flange Nut. . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 . . . . . 99.K0062 . . . . . . . . . . 10-32 x 1/2 Ma chine Screw . . . . . . . . . . . . . . . . . . . . . 4

5 . . . . . 99.B0051 . . . . . . . . . . #10 Flat Washer . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6^ . . . . . 30.0130-18IN . . . . . . . . 1/4” Cor ru gated Loom x 18. . . . . . . . . . . . . . . . . . . . . . 1

^ Not shown.


